
 

  
  

1925 Breton Road SE, Suite 100 

Grand Rapids, Michigan  49506 

HRC Job Number  20210137 

DWSRF  
 

PROJECT PLAN 

JUNE 2021 PREPARED BY: 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Versions: 

Draft May 6, 2021 (Submittal to EGLE) 

Draft May 21, 2021 (Submittal to Public) 

Final June 29, 2021 (Submittal to EGLE)



   
  DWSRF Project Plan 
  Traverse City Drinking Water Improvements 

CHANGES MADE SINCE DRAFT PUBLICATION 

The following items summarize the modifications made to this Final 2021 DWSRF Project Plan, since the draft 2021 

DWSRF Project Plan was issued on Thursday, May 6, 2021.  

≡ Minor typographic and/or grammar corrections. 
[...]
larger portion of the City of Traverse City. Two types of bedrock make up the bedrock surface in the City of 
Traverse City, Ellsworth Shale and Coldwater Shale.  

 
Soils: 

 
According to the USDA Natural Resources Conservation Service Web Soil Survey, the City of Traverse City the 
3 main soils located within the City are Loamy Sand (27.53%), Sandy Loam (14.78%), and Sand (39.73%). See 
Appendix C for documentation of the Web Soil Survey results. 

 
As part of the final design process, soil borings will be taken near the proposed work areas to determine if any 
special construction methods will be needed. 

 
Agricultural Resources:  

 
There is no agricultural land located within the project limits. The project area is within developed and human 
use land cover; therefore, no agricultural resources will be impacted by the proposed work.  

 
Existing Plant and Animal Communities:  

 
Wildlife within the study area includes animals and birds normally associated with urban or agricultural 
environments. Because this project will be contained in an urban area where no suitable wildlife habitat is present 
as well as limited to existing structures, it is not necessary to contact U.S. Fish and Wildlife (USFW) to confirm 
that there will be no effect to endangered or threatened species. A list of all endangered and threatened species 
generated by the Michigan Natural Features Inventory can be seen in Appendix D.  

  



RIPARIAN

FIGURE 2.5

CITY OF TRAVERSE CITY 

WETLANDS MAP

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137

WETLANDS

COURTESY OF U.S. FISH & 

WILDLIFE SERVICE



FIGURE 2.6

CITY OF TRAVERSE CITY 

FLOODPLAIN MAP

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137



FIGURE 2.7

CITY OF TRAVERSE CITY 

USGS TOPO MAP A

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137



FIGURE 2.8

CITY OF TRAVERSE CITY 

USGS TOPO MAP B

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137



FIGURE 2.9

CITY OF TRAVERSE CITY 

USGS TOPO MAP C

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137



FIGURE 2.10

CITY OF TRAVERSE CITY 

USGS TOPO MAP D

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137



FIGURE 2.11

CITY OF TRAVERSE CITY 

USGS TOPO MAP E

2021 DWSRF

PROJECT PLAN

MAY 2021 HRC#: 20210137



 

 DWSRF Project Plan 
  Traverse City  

\\hrc-engr\general\projdocs\202101\20210137\03_studies\working\project_plan\draft\text\tc_dwsrf_project_plan.docx 2-18  

2.6 Existing Water Supply System 

2.6.1 Water Supply and Treatment 

2.6.1.1 Raw Water Pumping and Intake 

 
The City treats water from the east arm of Grand Traverse Bay in Lake Michigan. The Low Service Pump 
Station (LSPS) is located on Eastern Avenue pumps water from a 36-inch diameter raw water intake pipe and 
crib structure (located 4,000 feet offshore) to the Water Treatment Plant.  The station is a 38-ft diameter 
circular caisson with a split wet well and a total of four vertical turbine pumps. Low Service Pumps No. 1, 2, 
and 4 are constant speed pumps, and pump No. 3 motor was replaced in 2019 and operates on a VFD and 
the speed is controlled to vary the raw water flow rate to the WTP. The pumps discharge to a single 30-inch 
cast-iron raw water main along Eastern Avenue. 

2.6.1.2 Rapid Mix and Flocculation 

 
Raw water entering the treatment plant flows through the 30-inch pipe in the lower level.  Raw water is 
measured by a single 30-inch magnetic flow meter installed in 2015.  The single 30-inch line splits into two 24-
inch pipes that are installed in parallel, each equipped with inline mixers. Ferric sulfate is applied before each 
of the mixers. The water then flows to two flocculation basins each having a center draft tube and variable 
speed flocculator (mixer). The flocculation tanks provide 27 minutes of detention time at their rated capacity of 
10 mgd each (20 mgd total). A circular weir launder controls the water surface within the tanks and discharges 
the flow to a 36-inch pipe before it is applied to the filters. 

2.6.1.3 Filtration 

 
Filtration is provided by five filters and each is rated for 4 mgd at a filtration rate of 4 gallons per minute (gpm) 
per square foot sf). Each filter is comprised of two 14-ft by 25-ft cells configured for simultaneous normal 
operation and individual surface wash and backwash. Filters 4 and 5 were rehabilitated in 2014 and equipped 
with HDPE underdrains with four layers of gravel for an overall depth of 9-inches for media support.  30 inches 
of dual media is comprised of 18-inches of sand and 12-inches inches of anthracite. Each cell contains two 
rotating surface wash assemblies. Filters 1, 2, and 3 currently have clay block and gravel for media support, 
and the underdrains are scheduled to be inspected and rehabilitated in 2021-2022.  The gravel and sand media 
and the influent, surface wash, backwash drain, filter effluent, and backwash supply valves for Filters 1, 2, and 
3 will also be replaced in 2021-2022. 

 
The filtered water production is monitored and controlled by a dedicated rate of flow controller connected to 
SCADA. Individual filter effluent turbidity is monitored, and each filter console provides monitoring and control 
for washing of its associated filter(s). Three filter consoles are located on the filter operating level. The original 
consoles were constructed in 1964 for Filters 1 and 2.  Filter 3 console was installed in 1973 and Filter 4 and 5 
consoles were constructed in 1993.  

 
A surface wash pump provides suitable supply and pressure to rotate the pair of surface washers in each bay. 
The surface wash pump is rated at 225 gpm at 176 feet TDH. There is no redundant supply.   

 
The filters are backwashed by closing the filter effluent valve and opening the wash water supply and backwash 
drain valves for each cell.  The backwash water is supplied by the filter backwash pump, which is rated at 8,000 



 

 DWSRF Project Plan 
  Traverse City  

\\hrc-engr\general\projdocs\202101\20210137\03_studies\working\project_plan\draft\text\tc_dwsrf_project_plan.docx 2-19  

gpm at 40-ft TDH. Backwash water can also be supplied by a 14-inch line from the high service pump station 
efflux using the filter backwash control valve located in the basement level. The filters are backwashed when 
the filter head loss is at 8.5 to 10 feet.  Filters are typically washed for 10 to 15 minutes at 3,000 to 4,000 gpm.  
The average run time between backwashes is 80 to 100 hours in the winter and 40-60 hours in the summer. 
Typically, up to 75,000 gallons are used per filter backwash. The monthly average backwash volume ranges 
from 90,000 gal during low demand periods up to 150,000 gal during higher demand summer months. 

 
Filter piping is in the filter gallery on the lower level of the WTP. Each filter is served by a total of nine (9) valves; 
one modulating valve for filter rate control and eight that are in either the open or closed position. Pneumatic 
valve actuators serve Filters 1, 2, and 3 and electric valve actuators serve Filters 4 and 5. Filters are flow-paced 
based on magnetic flow meter information. Filter-to-waste capability is provided for Filters 4 and 5. There is no 
filter-to-waste currently available on Filters 1, 2, and 3. 

2.6.1.4 Clear Wells and Treated Water Reservoir 

 
Filtered water flows to two clear wells located beneath Filters 1, 2, and 3. One clear well is below Filters 1 and 
2 and the other clear well is below Filter 3. Filters 4 and 5 and can be piped to either of the clear wells.  From 
the clear wells, the water passes through piping where fluoride is applied before entering the 1.5-million-gallon 
rectangular storage reservoir which is partially below grade and located south of the WTP building. Chlorine 
can also be applied near the fluoride application point. The reservoir is baffled to provide suitable contact time 
to achieve satisfactory disinfection contact time. Water exiting the treated water storage reservoir flows through 
a 36-inch finished water main to the high service pump suction well. A separate 12-inch finished water main 
feeds the Huron Hills Pump Station suction well. 

2.6.1.5 Chemical Feed 

 
Coagulant 

 
The WTP uses ferric sulfate as its primary coagulant which replaced the original equipment which fed aluminum 
sulfate (alum). This system, which was installed in 2017, is equipped with three 1000-gallon double-walled 
fiberglass storage tanks, three metering pumps, and a 100-gallon day tank and scale. The ferric bulk storage 
provides sufficient storage for a minimum of 30 days at maximum daily demand.  The storage tank valves are 
manually opened to fill the 100-gallon day tank.  Coagulant aids such as polymers are not used. 

 
Fluoride 

 
The WTP feeds hydrofluosilicic acid using a feed system that consists of two 1000-gallon double-walled 
fiberglass storage tanks, one transfer pump, one 100-gallon day tank, and a metering pump.  The storage tank 
and day tank have sufficient storage for maximum daily demands. 

 
Disinfection 

 
The WTP feeds sodium hypochlorite using a feed system including two 8,200-gallon bulk storage tanks, two 
transfer pumps, a 450-gallon day tank with scale, and three metering pumps. Chlorine is fed to several locations 
in the WTP including the raw water intake for zebra mussel control. 

 
  



 

 DWSRF Project Plan 
  Traverse City  

\\hrc-engr\general\projdocs\202101\20210137\03_studies\working\project_plan\draft\text\tc_dwsrf_project_plan.docx 2-20  

Antiscalant 
 

The WTP adds sodium hexametaphosphate to prevent calcification within the disinfection feed piping. The 
sodium hexametaphosphate feed system is comprised of a batch tank and chemical pump located in the 
chlorine room.   

2.6.1.6 Wash Water and Sludge Lagoons 

 
Two lagoons are used for wash water and sludge waste from the filter backwash and flocculation tank drain 
water. The two lagoons are approximately 61,000 cubic feet and 66,000 cubic feet respectively.  The water is 
decanted and the decant drains by gravity through an 8-inch drain to a 5-ft diameter sump in the WTP 
basement. There are two sump pumps which return discharge to the storm sewer on Eastern Avenue with an 
NPDES permitted outfall to East Bay. These sump pumps were replaced in 2015 and 2017 and are each rated 
for 500 gpm. Sodium thiosulfate is added to dechlorinate the discharge per the NPDES permit. 

2.6.1.7 High Service Pumping 

 
The High Service Pump Station (HSPS) pumps treated water from the WTP to the distribution system from two 
wet wells which are connected to the Finished Water Storage Reservoir.  The HSPS has five vertical turbine 
pumps which discharge to two 24-inch water mains that connect to the 30-inch water main on Eastern Avenue. 
A surge relief valve is provided on the discharge main for surge protection.  The flows in each water main are 
measured using 24-inch magnetic flow meters which were installed in November 2015.   

2.6.1.8 Plant Capacities and Redundancy 

 
A summary of the current unit processes is provided in Table 2-4.  

 

Table 2-4. Unit Process Capacities 

Unit Process 
Total Capacity 

(mgd) 
Firm Capacity 

(mgd) 
Basis of Capacity 

Intake 24.0 24.0 Max head loss 

Low Service Pump Station 27.6 19.7 Pump test (2020) 

Flocculation Tanks 20.0 20.0 30 min residence time 

Filters 20.2 20.2 Filter rate 4 gpm/sf 

Clearwell/Reservoir 38.2 38.2 Capacity to maintain C*T = 61 

High Service Pump Station 27.4 19.9 Pump test (2015) 

Lagoons 32.0 32.0 3% of Design Flow (0.95 mgd) 

 



 

 DWSRF Project Plan 
  Traverse City  

\\hrc-engr\general\projdocs\202101\20210137\03_studies\working\project_plan\draft\text\tc_dwsrf_project_plan.docx 2-21  

2.6.2 Storage Facilities 

The City’s water system includes four ground level finished water storage tanks.  These include the one water 
storage tank at the WTP having a total of 1.5 million gallons (mgal) of storage, two water storage tanks located 
on LaFranier Road south of South Airport Road with a total of 6.0 mgal of storage, and Wayne Hill tank with 1.3 
mgal of storage.  Due to hydraulic limitations with the booster pump suction piping that draws from the Wayne 
Hill tank, the available volume in the Wayne Hill tank is 0.67 mgal. The Barlow and Wayne Hill tanks are located 
at higher elevations within the City and essentially function as elevated tanks, providing the required pressure of 
the Central PD-1 distribution system. Several other tanks provide storage for separate pressure districts in the 
City, Garfield Township, and Peninsula Township. The total available storage in the City is 6.74 mgal. 

2.6.3 Water Distribution Piping 

The City’s water distribution system provides water service for potable use and fire flow throughout the City’s 
service area.  The system comprises 660,340 feet (125 miles) of water main and approximately two-thirds of the 
system is cast iron and the majority of the water mains were constructed in the 1960s and prior.  New ductile iron 
mains have been installed since the 1980s. 

2.6.4 Pressure Districts and PRVs 

The City’s water system operates in eight pressure districts with several incorporated into the surrounding 
Township’s pressure districts.  The pressure districts are controlled by the ground storage tanks, booster pump 
stations, and various pressure reducing valves (PRVs). These districts are summarized in Table 2-5. 

Table 2-5. City Pressure Districts 

District ID District Name 
HGL (ft) Controlled by: 

PD-1 Central 750 Barlow and Wayne Hill Tanks 

PD-2 Morgan Farms/Incochee 825 Control Valves WCV-1341, WCV-1328, WCV-1329 

PD-3 Incochee Upper 875 PRV at Wayne Hill Booster Station, WCV-1300 

PD-4 Wayne Hills Upper 1000 Wayne Hill Booster Pumps 

PD-5 Huron Hills Lower 850 Huron Hills PRV WCV-7 

PD-6 Timber Lane 875 Timber Lane PRV WCV-8 

PD-7 Huron Hills Upper 920 Huron Hills Booster Station 

PD-8 Veterans Drive (from Garfield) 875 McRae Hill PRV (Garfield Township) 

 
Pressure District PD-1 is the main pressure district in the City and encompasses most of the service area within 
the City limits as well as lower elevations of Elmwood, Garfield, and Peninsula Townships. This district’s pressure 
is maintained by the Barlow and Wayne Hill ground storage facilities and has an operating hydraulic grade line 
(HGL) of 750 feet. Three other pressure districts are maintained by the Wayne Hill Booster Station (described 
below). PD-4 is maintained at an HGL of 1000 feet to service customers on Wayne Hill. Pressure District 3 (PD-
3) is currently maintained at an HGL of 885 feet using a pressure sustaining valve (PSV) that down-feeds from 
PD-4 located at the Wayne Hill Booster Station (WCV-1300).  The lower pressure district, PD-2, is maintained at 
an HGL of 825 feet using PSVs: WCV-1328, WCV-1329, and WCV 1341 that are down-fed from PD-3 through.  



 

 DWSRF Project Plan 
  Traverse City  

\\hrc-engr\general\projdocs\202101\20210137\03_studies\working\project_plan\draft\text\tc_dwsrf_project_plan.docx 2-22  

A Pressure Regulating Valve (PRV) located at M-72 (WCV 1340) is also used to supplement fire flows to the 
City’s main pressure district PD-1 for the far northwest portion of this district. 

 
Three higher pressure districts in the City limits are controlled by the Huron Hill Booster Station system. This 
station feeds the intermediate pressure district in the southern portion of Peninsula Township (HGL = 920 feet) 
as well as higher elevations in the City adjacent to the Township including Pressure District PD-7 (HGL = 920 
feet), PD-6 (HGL=875 feet), and PD-5 (HGL=850 feet). Two City PRVs downfeed from PD-7 to maintain pressures 
in districts PD-5 and PD-6. Pressure District PD-6 is maintained by WCV-7 (HGL = 875 feet) and Pressure district 
PD-5 is controlled by WCV-8 (HGL = 850 feet).  Check valves in the lower elevations of these districts are installed 
at the boundaries of district PD-1 to maintain minimum system pressures in these districts during extreme 
conditions or during interruptions of supply in the higher elevation districts. 
[...]
Energy (EGLE) Michigan Safe Drinking Water Act (SDWA), and the Rules promulgated pursuant to the Act (P.A. 399 

of 1976, as amended).  Part 12 of the Rules indicates that Type 1 water suppliers (community supply) are required to 

conduct a reliability study every five (5) years to determine the adequacy of the system to meet the water demands at 

a certain pressure.  The principal elements of this Reliability Study, which provide the requirements to satisfy of Part 

12 of Michigan’s Safe Drinking Water Act (SDWA), include the following:  

1. Study of Water Supply Requirements 

a. Present, 5-Year and 20-Year projected average daily, maximum daily and peak hour demands 



 

  
  Traverse City Water Reliability Study 

\\hrc-engr\general\projdocs\202002\20200232\03_studies\working\report\traverse_city_relstudy_2020_update.docx 2-2  

b. Present, 5-Year and 20-Year projected fire flow demands 

c. Basis of demand projections 

2. Required Capacity of Waterworks System 

a. Rated capacity from the treatment system  

b. Finished water storage capacity in excess of the established normal waterworks system requirements 

3. Interruption of Power Service 

4. Interruption in Water Service to Distribution System 

The existing conditions model was created using Bentley’s WaterGEMS water distribution modeling software.  Model 

calibration was accomplished by utilizing field data collected by the City.  The future conditions model was created by 

utilizing the calibrated existing conditions model and adding to it the expected future conditions within the City and 

potential expansion of the water system. 

This Reliability Study includes information that will satisfy the requirements of Part 16 of the SDWA and the rules 

promulgated by the Act (P.A 399 of 1976, as amended) which indicates that certain suppliers of water shall submit 

and maintain an up-to-date waterworks system General Plan.  The principal elements of the General Plan, which are 

provided to satisfy these requirements, include the following: 

1. General layout of the entire waterworks systems. 

2. A hydraulic analysis of the distribution system showing pressure contours under peak demands. 

3. Identification of the entire area served or proposed to be served by the public water supply. 

4. Rated capacity of the waterworks system. 

5. An inventory of water main by size, material and age. 

6. A Capital Improvements Plan (CIP) that identifies needs for 5- and 20-year planning periods. 



 

  
  Traverse City Water Reliability Study 

\\hrc-engr\general\projdocs\202002\20200232\03_studies\working\report\traverse_city_relstudy_2020_update.docx 3-1  

3 Existing Water Supply System  

3.1 Water Supply and Treatment 

3.1.1 Raw Water Pumping and Intake 

The City treats water from the east arm of Grand Traverse Bay in Lake Michigan. The Low Service Pump Station 

(LSPS) is located on Eastern Avenue pumps water from a 36-inch diameter raw water intake pipe and crib structure 

(located 4,000 feet offshore) to the Water Treatment Plant.  The station is a 38-ft diameter circular caisson with a split 

wet well and a total of four vertical turbine pumps. Low Service Pumps No. 1, 2, and 4 are constant speed pumps, 

and pump No. 3 motor was replaced in 2015 and operates on a VFD and the speed is controlled to vary the raw water 

flow rate to the WTP. The pumps discharge to a single 30-inch cast-iron raw water main along Eastern Avenue. Table 

3-1 summarizes the LSPS capacities and information. 

Table 3-1: Low Service Pump Station 

# 
LSPS 
Clear 
Well 

Speed 
(rpm) 

Date of 
Construction 

Make Model 
Motor 

HP 
Stages 

Design 
Capacity 

Current Capacity 

Flow 
(mgd) 

TDH 
(ft) 

Flow 
(mgd) 

TDH 
(ft) 

1 South 1160 1965 Worthington 20H-500-W 75 2 5.0 62.4 6.4 47.6 

2 North 1160 1965 Worthington 20H-500-W 75 2 5.0 62.4 5.6 45.2 

3 North 1775 1993 Worthington 18H-500-1 200 1 8.0 62.4 7.7 46.5 

4 South 1175 1973 Johnston 14PS 150 2 8.0 62.4 7.8 51.2 

 Total Capacity (mgd) 27.6 

   Firm Capacity (mgd) 19.7 

 Operating Capacity (mgd) 16.7 

Notes: 
1. Current capacities from flow testing completed in December 2020 

2. Firm capacity with the largest pump out of service 

3. Operating capacity is determined by transmission constraints with the largest pump out of service 

HRC reviewed and checked the hydraulics based on recordings taken during pumping in August 2020 and pump 

testing completed in December 2020. The measured current firm capacity of the pump station during the pump testing 

is 19.7 mgd for the largest pump 3 out of service. The measured operating capacity of the pump station is 16.7 mgd 

and the hydraulics indicate the friction factor on the 30-inch raw water main (constructed in the 1960s) has been 

reduced (estimated C Factor = 80). 

3.1.2 Rapid Mix and Flocculation 

Raw water entering the treatment plant flows through the 30-inch pipe in the lower level.  Raw water is measured by 

a single 30-inch magnetic flow meter installed in 2015.  The single 30-inch line splits into two 24-inch pipes that are 

installed in parallel, each equipped with inline mixers. Ferric sulfate is applied before each of the mixers. The water 



 

  
  Traverse City Water Reliability Study 

\\hrc-engr\general\projdocs\202002\20200232\03_studies\working\report\traverse_city_relstudy_2020_update.docx 3-2  

then flows to two flocculation basins each having a center draft tube and variable speed flocculator (mixer). The 

flocculation tanks provide 27 minutes of detention time at their rated capacity of 10 mgd each (20 mgd total). A circular 

weir launder controls the water surface within the tanks and discharges the flow to a 36-inch pipe before it is applied 

to the filters. 

3.1.3 Filtration  

Filtration is provided by five filters and each is rated for 4 mgd at a filtration rate of 4 gallons per minute (gpm) per 

square foot sf). Each filter is comprised of two 14-ft by 25-ft cells configured for simultaneous normal operation and 

individual surface wash and backwash. Filters 4 and 5 were rehabilitated in 2014 and equipped with HDPE underdrains 

with four layers of gravel for an overall depth of 9-inches for media support.  30 inches of dual media is comprised of 

18-inches of sand and 12-inches inches of anthracite. Each cell contains two rotating surface wash assemblies. Filters 

1, 2, and 3 currently have clay block and gravel for media support, and the underdrains are scheduled to be inspected 

and rehabilitated in 2021.  The gravel and sand media and the influent, surface wash, backwash drain, filter effluent, 

and backwash supply valves for Filters 1, 2, and 3 will also be replaced in 2021. 

The filtered water production is monitored and controlled by a dedicated rate of flow controller connected to SCADA. 

Individual filter effluent turbidity is monitored and each filter console provides monitoring and control for washing of its 

associated filter(s). Three filter consoles are located on the filter operating level. The original consoles were 

constructed in 1964 for Filters 1 and 2.  Filter 3 console was installed in 1973 and Filter 4 and 5 console was 

constructed in 1993.  

A surface wash pump provides suitable supply and pressure to rotate the pair of surface washers in each bay. The 

surface wash pump is rated at 225 gpm at 176 feet TDH. There is no redundant supply.   

The filters are backwashed by closing the filter effluent valve and opening the washwater supply and backwash drain 

valves for each cell.  The backwash water is supplied by the filter backwash pump, which is rated at 8,000 gpm at 40-

ft TDH. Backwash water can also be supplied by a 14-inch line from the high service pump station efflux using the 

filter backwash control valve located in the basement level. The filters are backwashed when the filter head loss is at 

8.5 to 10 feet.  Filters are typically washed for 10 to 15 minutes at 3,000 to 4,000 gpm.  The average run time between 

backwashes is 80 to100 hours. Typically, up to 75,000 gallons are used per filter backwash. The monthly average 

backwash volume ranges from 90,000 gal during low demand periods up to 200,000 gal during higher flow months. 

Filter piping is located in the filter gallery on the lower level of the WTP. Each filter is served by a total of nine (9) 

valves; one modulating valve for filter rate control and eight that are in either the open or closed position. Pneumatic 

valve actuators serve Filters 1, 2, and 3 and electric valve actuators serve Filters 4 and 5. Filters are flow-paced based 



 

  
  Traverse City Water Reliability Study 

\\hrc-engr\general\projdocs\202002\20200232\03_studies\working\report\traverse_city_relstudy_2020_update.docx 3-3  

on magnetic flow meter information. Filter-to-waste capability is provided for Filters 4 and 5. There is no filter-to-waste 

currently available on Filters 1, 2, and 3. 

3.1.4 Clear Wells and Treated Water Reservoir  

Filtered water flows to two clearwells located beneath Filters 1, 2, and 3. One clearwell is below Filters 1 and 2 and 

the other clearwell is below Filter 3. Filters 4 and 5 and can be piped to either clearwell.  From the clearwells, the water 

passes through piping where fluoride is applied before entering the 1.5-million-gallon rectangular storage reservoir 

which is partially below grade and located south of the WTP building. Chlorine can also be applied near the fluoride 

application point. The reservoir is baffled to provide suitable contact time to achieve satisfactory disinfection contact 

time. Water exiting the treated water storage reservoir flows through a 36-inch finished water main to the high service 

pump suction well. A separate 12-inch finished water main feeds the Huron Hills Pump Station suction well. 

3.1.5 Chemical Feed  

3.1.5.1 Coagulant 

The WTP uses ferric sulfate as its primary coagulant which replaced the original equipment which fed aluminum sulfate 

(alum). This system, which was installed in 2017, is equipped with three 1000-gallon double-walled fiberglass storage 

tanks, three metering pumps, and a 100-gallon day tank and scale. The ferric bulk storage provides sufficient storage 

for a minimum of 30 days at maximum daily demand.  The storage tank valves are manually opened to fill the 100-

gallon day tank.  Coagulant aids such as polymers are not used. 

3.1.5.2 Fluoride 

The WTP feeds hydrofluosilicic acid using a feed system that consists of one 1000-gallon double-walled fiberglass 

storage tank, one transfer pump, one 100-gallon day tank, and a metering pump.  The storage tank and day tank have 

sufficient storage for maximum daily demands. 

3.1.5.3 Disinfectant 

The WTP feeds sodium hypochlorite using a feed system including two 8,200 gallon bulk storage tanks, two transfer 

pumps, a 450-gallon day tank with scale, and three metering pumps. Chlorine is fed to several locations in the WTP 

including the raw water intake for zebra mussel control. 

3.1.5.4 Antiscalant 

The WTP adds sodium hexametaphosphate to prevent calcification within the disinfection feed piping. The sodium 

hexametaphosphate feed system is comprised of a batch tank and chemical pump located in the chlorine room.   



 

  
  Traverse City Water Reliability Study 

\\hrc-engr\general\projdocs\202002\20200232\03_studies\working\report\traverse_city_relstudy_2020_update.docx 3-4  

3.1.6 Wash Water and Sludge Lagoons 

Two lagoons are used for washwater and sludge waste from the filter backwash and flocculation tank drain water. The 

two lagoons are approximately 61,000 cubic feet and 66,000 cubic feet respectively.  The water is decanted and the 

decant drains by gravity through an 8-inch drain to a 5-ft diameter sump in the WTP basement. There are two sump 

pumps which return discharge to a sewer on Eastern Avenue with an NPDES permitted outfall to East Bay. These 

sump pumps were replaced in 2015 and 2017 and are each rated for 500 gpm. Sodium thiosulfate is added to 

dechlorinate the discharge per the NPDES permit. 

3.1.7 High Service Pumping 

The High Service Pump Station (HSPS) pumps treated water from the WTP to the distribution system from two wet 

wells which are connected to the Finished Water Storage Reservoir.  The HSPS has five vertical turbine pumps which 

discharge to two 24-inch water mains that connect to the 30-inch water main on Eastern Avenue. A surge relief valve 

is provided on the discharge main for surge protection.  The flows in each main are measured by 24-inch magnetic 

flow meters which were installed in November 2015.  Table 3-2 summarizes the HSPS pump capacities and 

information. 

Table 3-2: High Service Pump Station Pump Capacities 

# 
WTP 
Clear 
Well 

Speed 
(rpm) 

Date of 
Construction 

Make Model 
Motor 

HP 
Stages 

Design Capacity 
Current 
Capacity 

Flow 
(mgd) 

TDH 
(ft) 

Flow 
(mgd) 

TDH 
(ft) 

1 West 1160 1964 Worthington 15HH-340 125 6 3.0 180.0 3.2 140 

2 East 1180 1964 Worthington 24M425-W 200 2 5.0 180.0 4.7 142 

3 West 1180 1964 Worthington 24M425-W 200 2 5.0 180.0 5.0 144 

4 East 1180 1964 Worthington 24M425-W 300 2 7.0 180.0 7.0 148 

5 West 1775 1993 Worthington 18H500-2 300 1 7.0 180.0 7.5 152 

            Total Capacity (mgd) 27.4 

            Firm Capacity (mgd) 19.9 

Notes: 
1. Current pump capacities from flow testing completed in June 2014 

High Service Pumps 1, 3, and 5 were recently refurbished, equipped with new motors, and their starters were replaced 

with variable frequency drives (VFDs). High service pump 2 continues to operate at a constant speed.  High service 

pump number 4 utilizes a soft starter.   

3.1.8 Plant Capacities and Redundancy 

A summary of the current unit processes is provided in Table 3-3.  

  



 

  
  Traverse City Water Reliability Study 

\\hrc-engr\general\projdocs\202002\20200232\03_studies\working\report\traverse_city_relstudy_2020_update.docx 3-5  

 

Table 3-3: Unit Process Capacities 

Unit Process 
Total Capacity 

(mgd) 
Firm Capacity 

(mgd) 
Basis of Capacity 

Intake 24.0 24.0 Max head loss 

Low Service Pump Station 27.6 19.7 Pump test (2020) 

Flocculation Tanks 20.0 20.0 30 min residence time 

Filters 20.2 20.2 Filter rate 4 gpm/sf 

Clearwell/Reservoir 38.2 38.2 Capacity to maintain C*T = 61 

High Service Pump Station 27.4 19.9 Pump test (2015) 

Lagoons 32.0 32.0 3% of Design Flow (0.95 mgd) 

 

3.2 Storage Facilities 

The City’s water system includes five ground level finished water storage tanks.  These include the one water storage 

tank at the WTP having a total of 1.5 million gallons (mgal) of storage, two water storage tanks located on LaFranier 

Road south of South Airport Road with a total of 6.0 mgal of storage, and Wayne Hill tank with 1.3 mgal of storage.  

Due to hydraulic limitations with the booster pump suction piping that draws from the Wayne Hill tank, the available 

volume in the Wayne Hill tank is 0.67 mgal. The Barlow and Wayne Hill tanks are located at higher elevations within 

the City and essentially function as elevated tanks, providing the required pressure of the Central PD-1 distribution 

system. Several other tanks provide storage for separate pressure districts in the City, Garfield Township, and 

Peninsula Township. The total available storage in the City is 6.74 mgal. Table 3-4 summarizes the information for 

these tanks. 

Table 3-4: Water Storage Facility Information 

Tank Name 

Base 
Elev. 

LWL HWL Dimension 
Type Material 

Construction 
Year 

Volume 
Volume 

Available* 

(ft) (ft) (ft) (ft) (mgal) (mgal) 

Barlow 1 711 715 751 132  Cylindrical Steel 1972 4.04 4.04 

Barlow 2 711 715 751 93 Cylindrical Steel 2018 2.03 2.03 

Wayne Hill  725 734 741 90 x 180 One Cell Rect. Concrete 1948 1.32 0.67 

WTP Storage  580 590 610 110 x 135 One Cell Rect. Concrete 1965 1.50 1.50 

Notes: 
2. Available volume represents volume available for system usage/hydraulics. The Wayne Hill Reservoir does not 